Tahoe-Truckee Sanitation Agency
Organizational Assessment

SUMMARY OF FINDINGS AND
RECOMMENDATIONS

FINAL | November 2020

C c? 'p’-"q@;






Tahoe-Truckee Sanitation Agency
Organizational Assessment

SUMMARY OF FINDINGS AND RECOMMENDATIONS

FINAL | November 2020







SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

Contents
1.0 Executive Summary 1
1.1 Strengths, Concerns, Opportunities 2
1.2 Staffing Recommendations 3
1.3 Programmatic Development Suggestions 3
1.4 Contracted Services Options 4
2.0 Overview 4
3.0 NACWA Financial Survey Comparison 6
4.0 Staff Interviews 12
4.1 Operations 13
4.2 Laboratory Services 13
4.3 Maintenance 14
4.4 Engineering 15
[...]
T-TSA provides regional wastewater treatment service communities through the Agency’s five-
member sewage collection districts - the North Tahoe Public Utility District, the Tahoe City
Public Utility District, the Alpine Springs County Water District, the Olympic Valley Public
Service District, and the Truckee Sanitary District. The Northstar Community Services District is
also served by T-TSA facilities through an agreement with the Truckee Sanitary District.

T-TSA owns, operates and maintains the Truckee River Interceptor (TRI) and Water Reclamation
Plant (WRP). The TRI conveys wastewater from Tahoe City to the WRP in Martis Valley, east of
the town of Truckee, California. The TRI collects flows from the five member districts that
comprise T-TSA.

T-TSA commissioned an organizational assessment to prepare for the impending capital
improvements projects, and to compare the current alignment and practices with similar-sized
agencies. Ensuring that the Agency continues to align with its five-part mission statement
(Figure 1) is one goal of the assessment. Some of the suggested initiatives are proposed to
sustain that focus as the agency transitions through increasing capital improvements and ever-
changing work force expectations.

Operate and maintain the wastewater treatment plant and
related facilities in a sound, efficient and effective manner.
Maintain a workplace that fosters professional growth and job
satisfaction.

Protect its assets and investments through sound financial
policies and practices.

Improve service through long-range planning and the wise use of
technology.

Lead the discussion of strategy development for regional
wastewater issues for the benefit of all customers and the

environment.

Figurel T-TSA’s Mission Statement

- oy
4 | NOVEMBER 2020 | FINAL C CAFTTTN



SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

Outcomes of the Organizational Assessment include maintaining an organizational structure
that:

e Provides:

- Appropriate levels of service

- Flexibility

- Business process improvements

- More efficient and effective operations

- More efficient and effective maintenance
e Anticipates:

- Future growth of the service area

- Changes in skill sets driven by technology

- Ever-increasing reliance on information technology and cyber security
e Improves:

- Employee satisfaction

- Working conditions

The assessment foundation has three components, as illustrated in Figure 2. The 2018 National
Association of Clean Water Agencies (NACWA) Financial Survey information provides an
understanding of the staffing levels of comparable agencies. To better understand how work is
currently completed, almost every member (94 percent) of the current staff was interviewed.
These interviews allowed Carollo to better understand the expectations of the staff. This report
provides digested results of those interviews, with feedback noted as strengths, concerns and
opportunities. The strengths, concerns and opportunities also provide comparisons to industry
best practices.

Suggest

improvements
.Compare fo or changes

best practices

. Evaluate

feedback
® nterview
Staff
Figure 2 Organizational Assessment Approach

Feedback and observations result in suggested improvements or changes. Carollo recommends
that T-TSA evaluate the proposed suggestions to determine which are best fit for continuing to
achieve the mission statement goals.

Iy
O CcAarn’’n FINAL | NOVEMBER 2020 | 5



TAHOE-TRUCKEE SANITATION AGENCY | ORGANIZATIONAL ASSESSMENT | SUMMARY OF FINDINGS AND RECOMMENDATIONS

3.0 NACWA Financial Survey Comparison

The North American Clean Water Association (NACWA) completed a staffing survey of over
110 facilities in the Opportunities and Challenges in Clean Water Utility Financing and
Management report published in July 2015. In this report, the agencies surveyed reported an
average of 3.5 full-time equivalents (FTEs) per mgd treated and 4.3 FTEs per 10,000 population
served. This results in a range of 16 to 20 FTEs, based on the T-TSA’s current average daily flow
(ADF) and population. T-TSA's staffing count is 46 at the time of this report, which is high when
compared to the average of all NACWA-surveyed agencies, but in alignment when compared to
similar-sized agencies, as will be discussed in this chapter.

NACWA periodically circulates a survey that agencies voluntarily respond to. The latest was
initiated in 2017 with the results published in 2018. The 2018 feedback from facilities with similar
flow are provided to illustrate how T-TSA compares to others within the industry. Unfortunately,
the number of approximately 5-mgd average annual flow (AAF) plants that responded is rather
small. The survey data is supplemented with staffing information from T-TSA’s closest neighbor,
South Tahoe Public Utility District.

Many factors affect staffing levels and comparisons. Generally high-level categorical information
is provided in the survey. Among those details that are not defined in the NACWA survey but
that relate to T-TSA are:

e Differing processes. Figure 3 illustrates the Water Reclamation Plant’s current treatment
footprint.

e The service life and age of equipment, facilities and structures.

e Discharge permit requirements.

e Varying complexities of IT and SCADA systems.

e Differing financial systems.

e Supporting staff from another agency or city may have administrative, billing, or
engineering staff that are not reported. As an example, a City may have engineering,
laboratory or IT staff that support a variety of services, not just wastewater treatment.

The NACWA 2018 Financial Survey was used to understand and compare staffing levels to other
comparable agencies. Survey information was first filtered by total effluent flow as a common
metric. An average annual flow of 4.5 mgd was used for T-TSA.

The treatment plants used for this comparison may or may not have similar treatment
processes. The Water Reclamation Plant has a treatment footprint that is unique to the industry,
based on physical, biological and chemical treatment necessary to achieve low effluent
requirements for nitrogen and phosphorus compounds (nutrients). The processes have a
moderate amount of automation, meaning more operator intervention is required to adjust and
optimize the processes. Chlorine gas is used as the disinfectant, resulting in operators onsite
24/7/365 to monitor the storage and makedown equipment and provide an immediate response
if a safety issue arises.

Compliance requirements are likely not comparable. The Water Reclamation Plant’s Waste
Discharge Requirements (WDR) are more stringent than most. Compliance with a more stringent
permit typically requires greater attention to detail, more frequent process analyses, more
complex equipment, and increased operator observations and adjustments.

oy
6 | NOVEMBER 2020 | FINAL C CAFTTTN



SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

( cg"‘ "4-.74

Table 1 displays the plants used for comparison to T-TSA's staffing. All but three have higher
AAF flow than the Water Reclamation Plant, but all are medium sized plants. Two California
plants that provided responses have roughly double the influent flow. South Tahoe PUD
volunteered their staffing data for this assessment.

Table 2 displays the staffing numbers by category and the total number of staff reported. The
survey results are not edited by NACWA. As a result, the numbers for a certain category (i.e.,
treatment) may also include other staffing, such as maintenance and/or management staff.

These agencies may or may not have a comparable structure to T-TSA. For instance, a city may
have administrative, billing, or engineering staff that are not reported. In general, California
plants have more staff treating the service area wastewater, no matter what the AAF is. These
staffing levels may be driven by State requlations and requirements, a desire to provide high
quality service, or a myriad of other reasons not provided as part of the survey information.

Table 3 focuses on the California plants only. Three metrics are used to clarify staffing counts.
The metric and conclusions follow:

1. The total staffing number is divided by the AAF flow to determine the number of people
involved treating each mgd. The Bay-area plants employ about 4.5 staff for each mgd
treated, where the mountain-area plants use over double that amount.

2. The population of the service area is divided by the AAF to reflect the volume of
wastewater generated within the service area. Roughly the same population provides a
comparable amount of flow.

3. The population of the service area is divided by the total staffing number to reflect the
population served by each person. The Bay-area plants serve over twice as many citizens
as the mountain-area plants.

The organizational assessment revealed possible additions and subtractions to the current
staffing levels, described later in this report: In general, about 50 total staff are needed to meet
the Agency’s goals and to provide the desired level of service.

FINAL | NOVEMBER 2020 | 7



TAHOE-TRUCKEE SANITATION AGENCY | ORGANIZATIONAL ASSESSMENT | SUMMARY OF FINDINGS AND RECOMMENDATIONS

Plant Influent o

T-TSA’s WRP Process Flow

Rapid Mix and First Stage Second Stage
Phosphorus Flocculation Chemical Recart ion Basins C Recart ion Basins
Strippers Basins Clarifiers Clarifiers
H _—
. Stripper
Cherflone 3
4 - 5\ 7
Lime and Polymer [ale X [ale X
" fa v I
gé\ ] High Parity Diversion
Self Cleaning ~ Parshal ~ GritRemoval — Primary  £9 £ Oxygen Activated Secondary Gate BNR Supply  Niification nitrification
Bar Screens  Flume Chambers Clarifiers ©5 = Sludge Basins Clarifiers Ballast Ponds Pumps Filters Filters Ballast Ponds
= =7 — — \ r j 7
m 4
e
Activated
Shudpe
Ammonia Removal
Carbon
R &
lelem'mplhilic_1 Organic Chemical @ dad Recoveryr3ysten: Contactors
Digester Thickeners Thickener
Plant and
Digester Heating Thickening
™| Boilers L Centrif Filters Feed Pumps
i Disinfection —p
: w -
CO, Mesophilic !
Recarbonation Digesters —— Filter Press
1- %
Dewatered Solids to Landfill
and/or Land Application Sites

Figure 3

8 | NOVEMBER 2020 | FINAL



SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

Table 1 NACWA Plant Comparisons

Agency City State Total Population Served Average Flow (mgd)

Tahoe-Truckee Sanitation Agency Truckee CA 47,000 4.5
Fairfield-Suisun Sewer District Fairfield CA 142,000 12.6
West County Wastewater District Oakland CA 104,000 9.9
South Tahoe PUD South Tahoe CA 42,000 4.0
Daphne Utilities Daphne AL 25,000 3.5
Pine Bluff Wastewater Utility Pine Bluff AR 50,000 10.1
The Town of Greenwich Greenwich CcT 61,171 8.1
Jefferson City Public Works Department Jefferson City MO 74,700 8.9
Orange Water & Sewer Authority Carrboro NC 83,000 8.6
Water Environment Services of Clackamas County Oregon City OR 95,366 8.6
City of Albany, OR Albany OR 54,885 10.4
Greenwood Metropolitan District Greenwood SC 50,000 6.9
Upper Trinity Regional Water District Lewisville TX 104,560 6.9
Central Davis Sewer District Farmington uTt 60,500 6.5
Snyderville Basin Water Reclamation District Park City uT 31,079 3.8

Minimum 25,000 35

Maximum 141,728 12.6

Average 71,988 8.1

FINAL | NOVEMBER 2020 | 9



TAHOE-TRUCKEE SANITATION AGENCY | ORGANIZATIONAL ASSESSMENT | SUMMARY OF FINDINGS AND RECOMMENDATIONS

Table 2 Staffing Numbers by General Category

Billing &
b EEE M Collection/ Industrial
Admin, & Engineering Treatment Water Reuse Biosolids
Customer Pretreatment
Support :
Service

Tahoe-Truckee 12 2 3 0 29 0 0 469
Sanitation Agency
Fairfield-Suisun 7 6 4 40 57
West County 10 9 25 44
South Tahoe 11.5 11 12 0 28 4 0 66.5
Daphne 11 3 2 1 6 23
City of Pine Bluff 11 8 19
Town of Greenwich 4 1 13 18
Jefferson City 1 1 1 13 19
Orange 22 19 4 45
Clackamus County 29 6 25 5 64
City of Albany 3 3 7 13
Greenwood 14 6 16 1 37
Upper Trinity 2 1 10 0 2 14
Central Davis 3 1 5 2 11
Snyderville Basin 4 1 7 1 12 2 27

Average 10 5 5 2 18 1 2 33

Notes:
(1) Staffing count as of April 2020.

10 | NOVEMBER 2020 | FINAL



SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

Table 3 Staffing Results for California Plants

Annual Mgmt,
Total Average Admin, Billing & Population

A .
gency Population Flow and Customer Industrial Staff Population per

Served (mgd) Support Service Engineering Pretreat O&M | Total | per mgd per mgd Staff

Tahoe-Truckee

Sanitation

Agency 47,000 4.5 12 2 3 0 29 46 11 10,500 1,020
Fairfield-Suisun 142,000 12.6 7 6 4 40 57 4.5 11,250 2,500
West County 104,000 9.9 10 9 25 44 4.4 10,500 2,350
South Tahoe 42,000 4.0 115 11 12 0 28 66.5 16.5 10,500 650

y Iy
P o Lgadinhe ] FINAL | NOVEMBER 2020 | 11



TAHOE-TRUCKEE SANITATION AGENCY | ORGANIZATIONAL ASSESSMENT | SUMMARY OF FINDINGS AND RECOMMENDATIONS

4.0 Staff Interviews

To better understand how T-TSA uses the employees to meet Mission Statement Goals 1 and 2,

Carollo used seventeen sessions to interview 45 staff members (Figure 4). The groupings were
determined by T-TSA management based on availability and schedule. As an example, the
timing of the two Operator lll sessions occurred as the operators were completing their shifts.
The interviews allowed Carollo to gauge if the plant is being operated and maintained soundly,
effectively and efficiently. Feedback allowed Carollo to assess if professional growth
opportunities are available.

g;:‘::;:sg‘::,?; :ﬁ;b;!:;‘:k Maintenance Manager Richard Pallante
3 I&E Supervi Paul Shoi

Opesations Supenvisar  Brandon Dimond Operations et — —

Mechanic Il Jesus Zarat
oS Outn - et
Shift Supervisor Dwstin Gimore Inventory Control Spedcialist Jaime Garcla
gefa:or: J[)onny[:t obenko Lead Maintenance Mechanic Robert Holmes

e o tmnanl Every work Lead Maintenance Mechanic  Mark Heidelberger
Operator] Billy Martin g roup Mechanic 1I Jim Redmond
- - Mark
Operator il Matt Nitz interviewed Mechanic Il Messerschmidt
Operatorlll Tyler Penn Mechanic | Anthony Salinas
Operator Il Troy Kilgore EVEI’)’ person
spoke up 1 & E Technician Il Ryan Schultz

Operator Il Alan Farrant 1 8 E Technician Il Dean Haines
Operator I Nancy Baker | & E Technician Il Tobin Fuchs
Operator il Collin Fischer
Engineering Manager Jay Parker Adimin Manager Roshelte Chovez
Sensor Engineer Aaron Carlsson - -
AssociateEngineer  Scott Fleming Accounting Supenvisor Michelle Mackey
Safety Officer Mike Smith Accounting Technician Il Davn Davis

Admin Asst Angelina Henson
IT Manager Bob Gray
IT Spedalist Kevin Woods Customer Service Supervisor Emily Pindar

Customer Service Specialist Il Celeste Graves
Lab Director Laura Mader Purchasing Agent | Tiffany Hambrick
Chemist Il Bl Pindar
Chemist Ill Kristin Davis Laboratory Human Resources
Chemist Il Kristin Schrandt Administrator Vicky Lufrano
Figure &4 Staff Interviews

The feedback from the wide-ranging interviews was distilled into strengths, concerns, and
opportunities for each workgroup. For example, all feedback from the mechanics is shown as
one workgroup. Strengths, concerns, and opportunities for Operations/Laboratory Services,
Maintenance, Engineering/Safety, Information Technology, Administration are provided.

e Strengths are positive items for the group. These provide the backbone to build
programes, initiatives, and work efforts from.

e Concerns are items that may hinder growth of the Agency into the future and is
something that supervisory or management staff may want to address. These concerns
may not be negative but could hinder achieving Goals 1 and 2.

= Opportunities are items that the Agency may decide to act on, as they are
considerations to address the concerns.

12 | NOVEMBER 2020 | FINAL



SUMMARY OF FINDINGS AND RECOMMENDATIONS | ORGANIZATIONAL ASSESSMENT | TAHOE-TRUCKEE SANITATION AGENCY

( cg"‘ "4-.74

4.1 Operations

Strengths

Knowledge of how the plant operates and adjustments needed to maintain compliance
Confident in their abilities